2017_10 M-TB6090-SBO3#-01

 _/ —
ATOrMEIR k58S
The EngineSpecialist

INSTALLATION MANUAL

EXPRENIE][[]

FY_—IILIVITS5— 86/FR-S/BRZ
TITANIUM MUFFLER TOYOTA 86/SCION FR-S/SUBARU BRZ

TOYOTA 86/ SCION FR-S/ SUBARU BRZ

=]

APPLICATION TYPE-60S TYPE-60R TYPE-80
mE

PART NUMBER TB6090-SBO3A TB6090-SBO3B TB6090-SBO3C

BR / INDEX
[PZ BAEE ] [Pll English ]

ZDRVIREHBESEESBEVLEITWEEE £TLIHYHRESITEVET,
CREARICZDHAZTE LK BHRADI ZAELLBENEETL,

SR DB T CIY HEBIGFRICAEICRE LTS IEEL,
HAZICEON TV R EEFRBTF>TLLEL,
EEHESA—H—DRITTHBEERENDEILVET, FBLEDLETEREVLLEL,

FEGERICE Y EEDECTKIBE, BHTRERZAVHIRETDT,
HEDLHTTHELILEL,

RFEER TR MIIZEN2BEREFEZLTHEERNEEL LT,

Thank you for purchasing a TOMEI product.

Please read this installation manual carefully prior to installation/use.

Ensure you keep this document stored in a safe location for future reference.

Pay close attention to and adhere to the various warnings/cautions contained herein.

You should also consult the official servicing manual for your vehicle when installing this product.

Please note that inappropriate installation/use of this product will be at the owner's own
risk and/or responsibility.

Retailers/Workshops should ensure this document is given to the end user.




EERIER  Taoma - sEbHoTANTREL .

¥XIZTYPE 60R

95V TINVR 2)

TYPE-60SMD3#(3)

M8 L=25 (1)
YALY—N\VE @
(TYPE-60SE M) (1) 752IFv b
M8 (1)
=

RARTIVYT (4

RIV R ZAL—ZAR—Z b (1)

TYPE-60SIZ{TE

.

757/$W#

AN

XA VINATA (1)

1)

D)»»)))»

REZVRIVE (3)

PRENIE /]

AFvhH—

@)

TYPE-80/ /8

AAVHAL LYY= (1)

-( ]

D

7S VIRV E
ARTY k@) o o5 (0
M8 L=25 (1)
250IFv bk
M8 (3)
HAL =NV R
(TYPE-80EAS) (1)
_———

FALVY IRV FS18— ()



EEICHEIRITE mopsceTessscy.

W IVVVERIE— m ~NVILVF B EHEEEE [ WAVANNDI)

W t2—FJJL 06.5mmKrJIL B =&

\

=

ANz=

A

C DERHRIAZIIRMICBED B FERFHI OV TE LHLBLDTY,
REDEEPFIRICOVTRBEBEA —H—RITOBFEEERS 2 THER LT,

FERIEHERRPRTY . T—F v FMaEORETRHEVEEENIIGATER L TEEL,
FEBOWYI AT IERIBOBSIRIRT, BRZL > BR/INMToOTIEL,
BEYTHEBUANDTERIRIEPHEEL, FHESLUV, IV IVEREBETRNDHVET,

FEMOEY MHF I R ELRBRORBEDEITIIIEE MV G EZTY ., BEGNZMAGNT
TV, FEFELV, TVIVEREBTEIRNDHYET,

AESEDMY T BFICE, BETE, REEZEALTILELWY,
TEBIKGESHEVEITHICDEHYBIRTY,

- =)
=
AHESORIHFIRIVIVELU, TFV-RA M RATLDTRICBATARETIT>TLREEL,

BRDIGEIC K V) EHDIIE « KK ZFTREMD, # - AZERANELNE LS
BNDBH BT, HEBEBROI I FHFIEHEICITOTIREL,

1. IETIFY—APMITS—DHDAHL

A\ CcTERTAORBETIETY, ATBREEEESRLASS FRBMERYA LTI EEL,

<TYPE-60R/60S/80iL:@1EH >
1. Ny T)—DIAFAEF

2. AMURTZ—

3. A —Fa1—7

<TYPE-60R>
4, EEREAEBMDA AT S—I\YH—28FR - el \> H— 18R

<TYPE-60S>
4. EREMDAA R TS —I\NY H—2EFR

<TYPE-80>
4. ERGAIDA A VR TS—I\NVH—2EmR
FEflc, fERIO<TIS—AHRST v b




2. Y9 L Fa—Y9—RbDFIFIROMI

AHUBEMABOT IV FLT1—Y—%2FEATELICLY, BE2E3RBICART BT LHNERET,

STANDARD QUIET MODE 1 QUIET MODE 2

N> QI

BN EHEN
ZDEETTERWVEEITET, ZDEETTEAVEEITET, ZHEBMIABETY,

r- =
=

A

B 7T FIZiEH5H CHRMY IR s FAHLTOETH. MODE 2DRETTHEATNBIZE,
HY TRMIEREZSEICEMIZRL T, BRICY Y FL71—Y—Z@EL T,
x%. MODE 1DRETIZZDEETHEATELTH, BMIZTIBETIVRLRICTERAVETET,

JAAN

B ZOMIZTEbLEWMES, BROIEICLYEE - RIEHNEELIRIBNLHVET,
B X, YALVY—FT— VIV FOER - RIEDRIZBEHHYET,

- -
=

A\ ==
B LROBRENRERICMI =755,
1. ALV —ABICOIBMDBASENVWKSICVIAETRET 5,
2. T—IbIV FiRE&LVEENRDHVTWSEREHERT S, (BE%EE15mm)
3 I VRLT1— 2B ELAHFNNUBEL/Z2—%2I—F2JF3, Q24FR)

4. BENEEDE. REZVKRIVIM6 - 75T+ Yy FM6TH YUY FLT1—Y—%2EIET %,
OB, FoICRELRATNATVLSD, YUY FLT1—Y—RUBEHEE(E
(15mmiZE) £HBH. REFICHEERET S, REY—FVIHEREBE)
XREVRIV M6, 75T+ Y FM6fER,




NHF<—F 2 JfiE

&

T—IVI Y FigEb SOMY I NRAE (BEE(ELISmm RHll7Z #E3R)

RA{FVF

YOV FLTa—9—0mYFBREY 22—

BV RFLTF 12— —0OMERESRE WY HRtey2—~B5F—IbI > Fig@Eh S15mm)

\\\\\ \\\\\\\\\\\\\\\\\m

) SS“\““S \\\
m"ﬂ“ \ \\ \ \\\\\

5 €V 2—FIIETR—F 2 ITDEVZ2—ITTRZEHIT S,

6. TNTVWHELWELSITHNZO6.5mMIZE (M6RIV FHABZTAX) ICTRBIFINITEITS,
7. MILFRIVRRICREZVRIVEMG « 75T F v FM6ZERY F1F. BIET .

8. BE. YUY FLT1—¥—uUBZmHEL. 35MBEERICNSBITINIZTE D,

9. 2TONRBIIMIRTHE, T—IVIV FBLUH IV FLTa1—Y—DNVRYZIT,
10. 51U B ERET 2,




2-1. TOMEIF9Z=9 LV 75— TYPE-60R QEIDfFIF

(ZEHRDEEMER]
ERERmOEEE IS TRIOEY TY,
TYPE-60R/60SEVSBSICIE. MEDHR T v b« RIb b+ Fy b - RSV GEBFEALET,

<#EBafERERREHHMF FILY >

AL VI TA  ERICESThBE|AIE

AL VINATB HEORIV b RL—RAR—Z + %
TYPE-60R 7— U/ \A 7 B LS EPEBERIE LT,
25TV R [ 16.0N.m(1.63kgf-m) ]

ZTUVY

YoV RLTFa—Y—
REVKRIVE M6
7ZIFv b M6 [8.0~12.0N + m (0.8~1.2kgf-m) ]

[Z&FIA]

1. XA VINATAZRMEDRIVE « Ty b« ATV T %FERL, MENREHT S,
KEABBDINA TR by IN—H EAEICEB LSV T3,

AL VINATBILY S VTN FEEL, BINATODRATY VG 7 v VBN FEFTICES L SIC,
AL VINA TAICE LRAG, AR 75—\ H—FBRY{HIT5,

XHBY S VTNV F (ER®) f#/.

3. FT=IWINAAIS VTNV RERBL. BINATORTI) I Ty VHBHETICES LS,
AL VINA TBIZELAS, RIS 75—\ H—%WY T3,

XHBYS VTNV R (ER@) #A,

@|Q@(®|®|@(®|@

N




2-2. TOMEIF9Z9 LV T735— TYPE-60S OEIDfFIF

(RBRRDEEMER]

FERERmOEEREFAIE TROEY TY, @ @
TYPE-60R/60SERMTIBFICIE, MIEDHRT v b« Rjbb - Fyv b« ATV T%=BEALET,

<EREfEFREIFR L MEDHMT MILY >

@ | AL VINATA Ol 0% AVAN
@ (A1 I1 7B AL =NV FSN—
® |TYPE-60S H 1 L > — ©@|7ZZ¥YRILE M8L=25mm
@ |TYPE-60S 7—JUINA T 77>V Fv b M8 [20.0~28.0N » m(2.0~2.9kgf-m) ]
® 257N K [16.0N.m(1.63kgf-m) ] @I FLFa—H—
® |RTUVYT @ |REVKRILE M6
®|75>Y+v kM6 [8.0~12.0N + m(0.8~1.2kgf-m) ]
¥ BRICESThBBRIUIMBORIV F AL—AR—R M ERE LEEHEREBEMIE LT TV,

[Z&FIE]

1. AAYVINATAERMEDRILE « Fv b« ATYT%FERL, EANREMT S,
XERAZDINA TA M yNN—DEEEICEZLSEY T3,

2. AAVINMMTBIKIS VTN FEEL, FBINATORATI 57 v OB FTICES LS (T,
XA VINA TAICE LR, AR T7S—N\H—FBY T3,
XMHBISVINY R (EHG) #FA.

3. XA VHGA LI Y—cIT TN FEEL, BINATORATY T 7y BRI EFICEDLSIC,
AAVINA TBICELRAL,
XfABIvS VTN R (EHG) #FAA.,

A\ vl —AsYDTL RO TR — s BERIC B3I LTFEW,

4. YA LU=V RIYA LY —N\Y FIN—ZRY . YA LT —BZDIFHEVLEIIC
ABLGHS, LHOMEESEFICI TS —/N\YA—IKIYUMIT 5,
XEBHA LUV —NV K (ER@) - ALY —NY FS5— (ER®)
T7S5VIRIVEME (ER®) - T75»YF v FM8 (LRW) fEH,

5. F=IUINA TS TN FHEEL, YA LY —CZLRASG, AR T7ZS—/I\VH—F=BY T3
XEVZS V7NV F (ERG) A,




2-3. TOMEIF59Z=9 LY 75— TYPE-80 ORDfIF

[(BRiBRmDEENER]
FHEER S DEE BRI TROEY TY.

<BamfEABEMEHEDHMT VY >

DN ALVINAT A 957NV F [250N « m(2.6kgf-m)]
@|ALVIN4T B @|\RFIVG

® |TYPE-80H 1 L 1 — Ol P sl AV

@ ARy b+ @ (B L=y RS-

® |75 YKRIV b M8L=35mm @Yy RLTa—4—

® |75+ v + M8 [20.0~28.0N + m (2.0~2.9kgf-m)]  |® |RZKIL k M6

@ |73 VRIV F M8 L=25mm 759+ w M6 [8.0~12.0N + m (0.8~1.2kgf-m)]

KBBRUCE S TNBHAICTIEFBDORIV P AL—AR—Z b ERH UREFEPEBEBIELTLLEEL,

[Z&FIE]

1. XMYNATAERBDHR Y b« Kb b« Fv bEFERL, MENREHT S,
MEABBDINA TR by IN—H EAEILED LSBT 5,
XBHRT v b (EE@®) -M8TSYIRIVE (EBG) -M8TS I+ vk (EHG) &R,

2. XAVINATBICOS Y TINY REEL, BRINA TDAT) T 7 v 7iEDFEFICESD LS IS
AAVINA TACELAG, Alslc< 75—\ A—ERYAIT S,
XABIS VTN F (EH®) A,

B AAUHALIUY—RISVTNY FEBL, BINAMTDRT IV T 7y VUBHFTICED LS,
ALV INATBIZELRAE,
¥R STV K (ER®) fEHH.

I\ HALoY—ASSYDTL RO TR — S HETICK B& S LTFEW,

4. YA LU=V RIYA LY —N\Y FIN—ZRY . YA LY —BZDIHELEIIC
ABLGHS, LHOMEESEICI TS —/N\YA—IKIYUMIT 5,
XEBYA LY =N F (ERG) - ALY —NY FS53— (ERWO)
T7S5VIRIVEME (ER®) - 757V Fv M8 (LR®) &R,




[ZETIVHEEA]

1. BRI IT7SVRAGERLGHS, 707 ML SIBICAFEHEITS,

<#ES bV >
tB75 Y+ v FMSES [20~28N * m(2.0~2.9kgf-m)]
TYPE-60R/60SY 5 > FI\> FERSY [16N » m(1.63kgf-m)]
TYPE-80U 5>~ 7IN> FERS3 [25N + m(2.6kgf-m)]

2. A YVINATA B, YA LU=« T—=IVINATDRT IV T Ty 7R T TERIHT B,
XIBA T Y TER.

A aE

B EFEREDIV VT SVAP, FEOGVWEZHEE L THSFMESHZITOTLIRELY,
GH. ERMEEFEICEYTEEI VTS VADBESNEWNEEIER.
EVRIFV-RMNATOERY G RIV b ZREBHE  FREICHESD.

TMDEEV VT 5V AZHRLIER, KiFEDHLTIIEEL,

B IT75—(THAGENMIE LIRETERT S L. FPRITD
FRREGYET., BTERIE. BTHIEZT>TIEEL,

B & - FRRAIEY., BIRRICAENIRITEELHVET,
BEITGL T, BENERETOTILEL,

3. BEIISLT, oY LT 1—Y—DORYUHITETE S,
XABDY Y FLF 21— — (P6®,P70),P8®)
RV RIV EM6(P5D),P7®@,P8®) |
7571 kM6 (P6®,P7®,P8M) R
<@f$hIvy >
RE VRV FM6 | [8~12N - m(0.8~1.2kgf-m)]

N\ ==

VY RLT 21— —ZRYMIREE BF REFETEZITOHEVTTELY, BRBEORRENHYET.
VY FLT 21— —DBREE. IT75—PZORADHBATIRETIT>TLEEL,

.'j.
.'j.

4. Ny TV =D A F+ARFERY 3,



3. Wb IR

1. BEBICFHHGVD, BERERT S,

2. IVIVEBEIL, 74 R I 5§92500pmiZE ¥ TRlgsZ Lif. EEEHGVHHERT S,
FrHRBNE EL T %,

TRAMETEGTV. BEEIRNPREESHEVHHET 5.

w

ok

BHAPTFENH 2 LERDETP. BDFRHVMEE LHREDORR LGS, HERIIEERICTOTIEL,
HFRRNDH S &, HRRDETPHIAARICLSPELRITERLEEYREIRTT,
ETPICREZRCIBERELICRLLIBAITIFIE L, BEREIT>TIREY,
ZOHTIEEEEZTIHEIE. TFYV XM ATLBATRITBRATREBTIT>TLREWL,

MRDBFEEENECTVBIHEEIE. TV VEHEREET, FPIEBIEEEKEL.
ZORRICRE > TLE L,

Y

B AREEELEE, EEtRICE >TRIV I VRGBSR BEDH VT,
FERIE, TV TV TEREL, BBISCTENSDBEEY T4 VT ETOTREL,

10




KIT CONTENTS Check to ensure all the following items are included in this kit.

5%Fig.. TYPE-60R X I @

MAIN PIPE A (1)

TAIL PIPE (1)

o I

FLANGE NUT

SPRING (4)
BUTTON BOLT (3)
CLAMP BAND (2) SOUND REDUCER (1) M6 (3)

ONLY TYPE-60S (3)

(EXPRENIE] [[]

BOLT SMOOTH PASTE (1) STICKERS (2)

---------- FORTYPE-60S  }==m==mmmmmn  mmmmmeeeee FOR TYPE-80 ———————————

=g

MAIN SILENCER (1)

MAIN SILENCER (1)

(o

1 1
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
i i
i M8 L=25 (1) :
1

1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]
1 ]

FLANGE BOLT
TAIL PIPE (1) GASKET (1) V8 L35 (2)
FLANGE BOLT @
M8 L=25 (1)
FLANGE NUT
Jams| o

SILENCER BAND

FLANGE NUT
(ONLY FOR TYPE-60S) (1)

M8 (1)

SILENCER BAND
(ONLY FOR TYPE-80) (1)

_— ——
SILENCER BAND RUBBER (1) SILENCER BAND RUBBER (1)

Homm |

r

11




REQUIRED TOOLS FOR INSTALLATION

B General engine maintenance tools B Torque Wrench B Official Servicing Manual M Hand Drill
B Center Drill and ®6.5mm Drill Bit M Safety Gear

A CAUTION

M This installation manual contains important information regarding this product.
For details regarding the assembly/disassembly of stock components, please refer to the vehicle's
official servicing manual.

This product is intended for motorsport/competition use and should NOT be used on public roads.
This product should be installed by a trained professional in a well-equipped workshop.

Only install this product on the specified vehicles to avoid product and/or engine damage.

Ensure the appropriate amount of torque is used to remove/install the fastenings. Do NOT use
excessive force as this can damage the product and/or the engine.

Always use the appropriate tools and safety equipment when installing this product.
Failing to do so is extremely dangerous and may result in injury.

A WARNING

B Only install this product when the engine and all exhaust related components are cold.

M Ensure that all parts are fitted correctly during installation to avoid potential fire hazards
and/or damage. Failing to do so is not only dangerous to you but also those around you.

1. REMOVING THE STOCK EXHAUST

A This manual only provides basic instructions. For more details, please refer to the vehicle's
official servicing manual.
<TYPE-60R/60S/80 Related Parts>
1. Disconnect the cars negative terminal battery.
2. Remove the exhaust main muffler.

3. Remove the center exhaust pipe.

<TYPE-60R>

4. Remove the 2 hangers of the main muffler from the right side of the vehicle, remove 1 from the front
left side hanger.

<TYPE-60S>

4. Remove the 2 main muffler hangers from the left side of the vehicle.

<TYPE-80>

4. Remove the 2 hangers of the main muffler from the right side of the vehicle.
At the same time, remove the gasket from the catalyst side.

12




2. ADDING EXTRA BOLT HOLES
FOR THE SOUND REDUCER

B The loudness of the exhaust can be set at 3 different levels using the included sound reducer.

STANDARD QUIET MODE 1 QUIET MODE 2

» N )P
\/ ©), 7>

Reference bolt hole Reference bolt hole

Without sound reducer. Can be used with just one bolt. Ensure you add the extra bolts
and bolt holes.

A WARNING

B The exhaust tip has one predrilled bolt hole. However, when using QUIET MODE 2,
ensure you add the extra bolts and bolt holes to fully secure the sound reducer in place

as detailed in the installation manual. Whilst QUIET MODE 1, can be used with just one bolt,
using extra bolts is strongly recommended for added safety.

A WARNING

M Failing to add/use the additional bolts may result in parts coming loose while driving
which can be extremely dangerous for vehicles directly behind and/or around you.
B This may also result in the exhaust tip becoming warped or damaged.

A CAUTION

B Use the reference hole (as shown above) for guidance
when adding the extra bolt holes.

1. Ensure you use an old rag or cloth to prevent any debris from entering the silencer.
2. Double check the distance from the reference bolt hole to the edge/end of the exhaust tip (15mm).
3. Insert the sound reducer and mark the center point of the 2 additional bolt holes.

4, Secure the sound reducer using the reference bolt hole together
with the included M6 button bolt and flange nut.
Check that the sound reducer is aligned correctly and that the additional bolt holes
are the same distance from the exhaust tip/end as the reference hole (15mm).
’%PARTS USED: Button Bolt M6, Flange Nut Mé.

13



Distance from the exhaust tip edge/end to the bolt hole (Std.
15mm. Actual measurement recommended).

MARKING THE ADDITIONAL

BOLT HOLE LOCATIONS

Temporarily insert the
sound reducer.

Sound reducer bolt hole center.

CHECKING THE SOUND REDUCER ALIGNMENT
(15mm from exhaust tip/end to bolt hole center)

gy \\;\\\\

\

L SST\‘\‘ 1S : \\\\\\
\?{3\“\“\‘\\\\\\\\\\\\\\\\\\\\\\\
\

\\\

Using a center drill, add a pilot hole to one of the extra bolt holes marked earlier.
Check to make sure it's centered then enlarge the hole to 6.5mm diameter (to fit M6 bolt).
Then secure in place using the M6 button bolt and M6 flange nut.

Double check the sound reducer bolt hole positioning and repeat the process for the 3rd bolt hole.

¥ ©® N oW

After drilling all the holes, be sure to grind down any sharp edges.

10 Clean and/or remove any remaining debiris.

14




2-1. TOMEI TITANIUM MUFFLER
TYPE-60R INSTALLATION

[Mounting position of each component]

Install the included components as shown below.
When installing TYPE-60R/60S, the stock gaskets & springs are to be reused.

<Positioning and torque specs. of the included components>

@ |MAIN PIPE A *  Apply the Bolt Smooth Paste (included)
@ |MAIN PIPEB to the fastenings that will be exposed
® |TYPE-60R TAIL PIPE to high temperatures.

@ |CLAMPBAND [16.0 N.m (1.63 kgf-m) ] This helps prevent them from becoming
3 |SPRING stuck or seized.

® [SOUND REDUCER

@ |BUTTONBOLT M6

FLANGE NUTM6 [8.0~12.0N * m (0.8~1.2 kgf-m) ]

[INSTALLATION PROCEDURE]

1. Use the stock bolts and nuts for fitting the Main pipe A to the catalytic converter.
Install the pipe with the stopper facing up.

2. Fitthe clamp band on the Main Pipe B, then keep the pipes parallel to each other so the springs
hooks will be aligned with each other. Do this before inserting the main pipe B to the Main Pipe A.
Then you fit the muffler hanger as well.

% Use the supplied Clamp Band (Ref @).

3. Fitthe clamp band on the tail pipe, then keep the pipes parallel with each other to align the spring
hooks. Do this before inserting the tail pipe to Main Pipe B. Then fit the hangeras well.
%Use the supplied Clamp Band (Ref ®).

15




2-2.

TOMEI TITANIUM MUFFLER

TYPE-60S INSTALLATION

[Mounting position of each component]

Install the included components as shown below.
When installing TYPE-60R/60S, the stock gaskets & springs are to be reused.

<Positioning and torque specs. of the included components>

@ |MAIN PIPE A @ |SILENCER BAND
@ |MAIN PIPEB SILENCER BAND RUBBER
(3 |TYPE-60S SILENCER © |FLANGE BOLT M8 L=25mm
@ |TYPE-60S TAIL PIPE FLANGE NUT M8 [20.0~28.0N * m (2.0~2.9 kgf-m) ]
® |CLAMPBAND [16.0 N.m (1.63 kgf-m) ] @) [SOUND REDUCER
® [SPRING @ |BUTTON BOLT M6
@ |FLANGE NUTM6 [8.0~12.0N » m (0.8~1.2 kgf-m) ]
% Apply the Bolt Smooth Paste (included) to the fastenings that will be exposed to high temperatures.

This helps prevent them from becoming stuck or seized.

[INSTALLATION PROCEDURE]

1.

Use the stock bolts and nuts for fitting the Main pipe A to the catalytic converter.
Install the pipe with the stopper facing up.

Fit the clamp band on the Main Pipe B, then keep the pipes parallel to each other so the springs
hooks will be aligned with each other. Do this before inserting the main pipe B to the Main Pipe A.
Then you fit the muffler hanger as well.

% Use the supplied Clamp Band (Ref ).

Fit the clamp band on the Silencer, then keep the pipes parallel with each other to align the spring
hooks. Do this before inserting the Silencer to Main Pipe B. Then fit the hanger as well.
% Use the supplied Clamp Band (Ref ®).

The mufflers Logo is to be installed facing down to the ground.

Place the Silencer Rubber onto the Silencer Band, and carefully install on the Silencer body.
Then install onto the exhaust hanger. Contact with rough surfaces may damage the Silencer.
* Use the supplied Silencer Band (Ref @) & Silencer Band Rubber (Ref ®)

Flange Bolt M8 (Ref @) Flange Nut M8 (Ref (9).

Fit the clamp band on the Tail Pipe, then insert the Tail Pipe to the Silencer.
Then fit the muffler hanger to complete it.

% Use the supplied clamp band (Ref ®).

16




2-3. TOMEI TITANIUM MUFFLER TYPE-80 INSTALLATION

<Positioning and torque specs. of the included components>

[Mounting position of each component]

Install the included components as shown below.

MAIN PIPE A CLAMP BAND [25.0N * m (2.6 kgf-m)]
MAIN PIPE B SPRING

TYPE-80 SILENCER SILENCER BAND

GASKET SILENCER BAND RUBBER

FLANGE BOLT M8 L=35mm

SOUND REDUCER

FLANGE NUT M8 [20.0~28.0 N * m (2.0~2.9 kgf-m)]

BUTTON BOLT M6

FLANGE BOLT M8 L=25mm

SIS GRS SR O [C)

FLANGE NUT M6 [8.0~12.0N » m (0.8~1.2 kgf-m)]

¥ Q@@ |®|e e[

Apply the Bolt Smooth Paste (included) to the fastenings that will be exposed to high temperatures.

This helps prevent them from becoming stuck or seized.

[INSTALLATION PROCEDURE]

1.

Use the supplied gasket, bolts and nuts for fitting the Main pipe A to the catalytic converter.
Install the pipe with the stopper facing up.
% Use Gasket (Ref @) M8 Flange Bolt (Ref ) M8 Flange Nut (Ref(®).

Fit the clamp band on the Main Pipe B, then keep the pipes parallel to each other so the springs hooks will be
aligned with each other. Do this before inserting the main pipe B to the Main Pipe A.

Then you fit the muffler hanger as well.

% Use the supplied Clamp Band (Ref®).

Fit the clamp band on the Silencer, then keep the pipes parallel with each other to align the spring
hooks. Do this before inserting the Silencer to Main Pipe B. Then fit the hangeras well.
% Use the supplied Clamp Band (Ref®).

A The mufflers Logo is to be installed facing down to the ground.

Place the Silencer Rubber onto the Silencer Band, and carefully install on the silencer body.
Then install onto the exhaust hanger. Contact with rough surfaces may damage the silencer.
% Use the supplied Silencer Band (Ref (9) & Silencer Band Rubber (Ref @)

Flange Bolt M8 (Ref @) Flange Nut M8 (Ref ).

17




[The Following Applies to All Models.]

1. Check the clearance on each part before tightening everything.

<Torque Specs>
Supplied flange nut M8 [20~28 N + m (2.0~2.9 kgf-m)] |
TYPE-60R/60S Clamp Band [16 N - m (1.63 kgf-m)]
TYPE-80 Clamp Band [25N - m (2.6 kgf-m)]

2. Fitthe springs onto each of the spring hooks.
*Use the supplied Springs

M This installation manual contains important information regarding this product. For details regarding
the assembly/disassembly of stock components, please refer to the vehicle's official servicing manual.

This product is intended for motorsport/competition use and should NOT be used on public roads.
This product should be installed by a trained professional in a well-equipped workshop.

Only install this product on the specified vehicles to avoid product and/or engine damage.

Ensure the appropriate amount of torque is used to remove/install the fastenings. Do NOT use

excessive force as this can damage the product and/or the engine.

B Always use the appropriate tools and safety equipment when installing this product.

Failing to do so is extremely dangerous and may result in injury.

3. The sound reducer can also be installed if required.
% Sound Reducer accessories (P6(®,P707),P8(2)
Button Bolt M6 (P6®),P7(2,P8(3)
Flange Nut M6 (P6(®,P733),P8(4)
<TORQUE SPECS>

Button Bolt M6 | [8~12N « m (0.8~1.2 kgf-m)]

A WARNING

B Do notdrive at high speeds with the SOUND REDUCER installed as it may become damaged and/or broken.

B Only install/uninstall the SOUND REDUCER when the exhaust is cold.

4. Re-connect the negative battery terminal.

18



3. INSTALLATION VERIFICATION

Check again the vehicle that there are no parts interfering with any other components.

Start the engine and let it idle first before taking it up to 2500 RPM to check and listen for any signs
of exhaust leaks or any abnormal sounds. Then recheck the car again for any loose parts or gas leaks.

After the initial test drive check the car again for any signs of exhaust gas leakage and any loose
parts, bolts and nuts.

A WARNING
|

Be thorough when performing checks as incorrect fitment and/or loose parts can lead to
accidents, reduced performance as well as damage to surrounding components.

Exhaust leaks not only reduce performance but can also be a health hazard and should be
addressed immediately.

If there are any abnormalities whilst using the vehicle, stop immediately and check for faults.
Ensure all exhaust related components have cooled before attempting any repairs.

Do not restart the engine should you notice anything abnormal such as missing/broken parts.
Instead, consult a trained professional and follow their instructions.

A CAUTION

Once this product has been installed on the vehicle, the engine characteristics may change
depending on the setup. After installation, adjust the engine/ECU settings as necessary.

19




wromemsrm

13 Orchard Suite 107
Lake Forest, CA 92630 USA
TEL : +1-949-855-6577
FAX : +1-949-855-6525

http://www.tomeiusa.com

OPEN: Monday - Friday (National holidays and public holidays excluded).
10:00 - 19:00 PST

20




